SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B
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Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.70 dBm) ™M1[1] 15.05 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.978 MHz 16.70 dam nd8 down 9.75 MHz ML 706.921 MHz 15.05 dam nd8 down 9.87 WHz
T1 1 702.585 MHz -9.33 dBm nd8 26.00 dB T1 L 702.585 MHz -10.73 dbm nd8 26,00 d8
T2 1 712.435 MHz -8.88 dBm Q factor 7e.7 T2 1 712.455 MHz -10.77 d8m Q factor 71.6
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Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.05 dBm)|
707.75170 MHz
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CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.7517 MHz 13.05 dam nd8 down 1,214 MHZ ML L 70B.3232 MHz 14.59 dam nd8 down 2,997 MRz
T1 1 706.8874 MHz -13.18 dbm nd8 26.00 dB T1 L 706.0015 MHz -11.29 dam nd8 26,00 d8
T2 1 708.1014 MHz -12.91 dém Q factor 583.0 T2 1 70B.99BS MHz -11.55 dam Q factor 236.3
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ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.42 dBm) ™M1[1] 14.92 dBm)
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 709,058 MHz 12.42 dam nd8 down 4.865 MHz ML L 710.017 WAz 14,32 dam nd8 down 9.81 WHz
T1 1 705.072 MHz -13.63 dam nd8 26.00 dB T1 L 702.585 MHz -11.56 dbm nd8 26,00 d8
T2 1 709.938 MHz -13.42 dBm Q factor 145.7 T2 1 712.395 MHz -11.82 dém Q factor 72.4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.08 | 271 | 272 | 449 | 450 | 9.01 | 8.99 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.70 - 4.47 - 8.97 - - - - -
TEL : 886-3-327-3456 Page Number 1 A12-6 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM
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ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.80 dBm) ™M1[1 13.26 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.2762 MHz 14,80 dam ML L 707.0916 MHz 13.26 dam
T 1 706.95734 MHz 7.74 dBm Oce Bw 1.085314685 MHz TL L 706.96014 MHz 7.64 dBm Oce Bw 1.082517483 MHz
T2 1 708.04266 MHz 9.22 dom T2 1 708.04266 MHZ 7.09 darm

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

L I

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.75 dBm) ™M1[1 14.66 dBm)
- 708.24330 MHz - 707.01450 MHZ]
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CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.2433 MHz 16.75 dam ML 707.0145 MHz 14.66 dBm
T 1 706.14535 MHz 9.92 dBm Oce Bw 2.709250709 MHz TL L 706.13936 MHz 8.79 dBm Oce Bw 2.721278721 MHz
T2 1 708.85465 MHz 10.18 dam T2 1 708.85064 MHZ 8.18 dam

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 dBm

&

Offset 10,80 db « RBW 100 kHz

Ref Level

0.00 dém  Offset 10.60 dB & RBW 100 kHz

L I

L U ]

o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.53 dBm 13.15 dBm)|
708.57900 MHz 707.86000 MHZ]
= 4.485514486 MHz @ 4.495504496 MHZ
R L Tl Adan o o
104 SV P 104 ENVLY ¥
J /
o di 0di t
! ; A
-10 df ; -10 d 7 +
/
204 + 20d 4 \
- / 30 /
- N NIV pap—— A S
Y N YT e ey NN L Ry
-40 di
50 df 50 d
&nd 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.579 MHz 14,53 dam ML 707,86 MHz 13.15 dam
T 1 705.25225 MHz 7.78 dBm Oce Bw 4,485514456 MHz TL L 705.24226 MHz 8.62 dBm Oce Bw 4.495504496 MHz
T2 1 709.73776 MHz 8.73 dam T2 1 709.73776 MHZ 8.42 dam
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 12

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM
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Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.32 dBm) 15.76 dBm)
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CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705,182 MHz 16.32 dam ML 7DE.979 MHz 15.76 dam
T1 1 703.0245 MHz .92 dBm Oce Bw 9.010985011 MHz T1 L 703.0245 MHz 7.72 dBm Oce Bw £.991008991 MHz
T2 1 712.0358 MHz 9.09 dam T2 1 7120155 MHz 8.64 dam
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Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.45 dBm) ™M1[1] 14.08 dBm)
- 707.81610 MHz - 707.74580 MHZ]
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CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.8161 MHz 13.45 dam ML 707, 7458 MHz 14.88 dam
T1 1 706.95175 MHz 5.67 dm Oce Bw 1.093706294 MHz T1 L 706.14535 MHz 8.46 dBm Oce Bw 2.703296703 MHz
T2 1 708.04545 MHz 6.87 dam T2 1 708.84B65 MHZ 8.03 dam
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Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.55 dBm 13.58 dBm)|
- 707.62000 MHz - 710.0770 MHz,
4.465534466 MHZ £.971028971 MHZ
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.62 MHz 12,55 dam ML 710.077 WAz 13.58 dam
T1 1 705.28222 MHz 6.72 dBm Oce Bw 4,455534456 MHz T1 L 703.0245 MHz .74 dBm Oce Bw £.971028971 MHz
T2 1 709.74775 MHz 7.88 dam T2 1 711.9955 MHz 7.39 dam
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

Conducted Band Edge

LTE Band 12/

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLINEKABS PARS
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Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -33.61 dém -20.61 d& 714.000 MHz 716.000 MHz 100.000 kHz T 7528 Wi 19.73 dBm -mwl
598.900 MHz 699,000 MHz 30.000 kHz 698.99006 MHz -32.24 dBm -19.24 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00255 MHz 25.96 dBm 16,96 dB
589.000 MHz 701,000 MHz 100,000 kHz 609,26873 MHz 19.39 dBm -10.61 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 32.96 dBm ic9R B
I ' re | i e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 fvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
. . x ABS Li SPURIOUS INE_ABS PAES
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;':i‘p S
10 dBm {( 2. \ 10 dBrY \
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W
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/ ™~
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] I R
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Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£50.000 MHz 698,500 MHz 100,000 kHz 698,89555 MHz -32.29 dém -19.29 d& 714.000 MHz 716.000 MHz 100.000 kHz Tie2 1378 Wi 11.72 dBm -18W|
598.900 MHz 699,000 MHz 30.000 kHz 698.90934 MHz -35.43 dBm -22.49 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 06429 MHZ 3001 dBm 1701 db
589.000 MHz 701,000 MHz 100,000 kHz 609,52847 MHz 11.60 dBm -18.20 dB 716,100 MHz 725000 MHz 100000 kHz 21610445 MHz —28.07 chm ie07 B
Y
I it £
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PARS
3 3 3 ABS Line _$PURIOUS INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P . 20 dhine x S
f
10 dém fl) \\ 10 dBm f \\
o b {1 0 dem ‘l :‘
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Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3003 pts Stop 725.0 Mnz
Spurious E'“igsi‘“l‘; | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -31.42 d&m -18.42 d8 714.000 MHz 716.000 MHz 100.000 kHz 715,73026 MHz 19.04 dBm -10.96 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99615 MHz -28.53 dbm -15.59 da 716,000 MHz | 716,100 MHz 30.000 kHz 716,00125 Wz -27.76 cBm -14.76 de
£99.000 MHz 701,000 MHz 100,000 kHz £99,24276 MHz 18.84 dBm -11.06 d& 716.100 MHz 725,000 MH2 100.000 kHz 716. 10445 MHzZ 31.49 dBm -18.40 dB
T
i [ i 1 )
Date: 25.MAY.2021 10z

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGIE CHNEKABS PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dem 7 _\\ 10 dBr“.fr - \
0 dB !I l 0 dBm-7 \
-10 dem - | -10 de| !
SPURIOUS_LINE_ABS ‘ \
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-~ T
50 dam = S 50 dBm ™
| R N
DI R O e e—
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Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -33.87 dém -20.87 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz n‘?ﬁ MAz 11.02 dBm -1aml
£58.500 MHz £93.000 MHz 30.000 kHz £98.91533 MHz -37.32 dém -24.32 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 05639 MHz 33.26 dBm 2026 db
£99.000 MHz 701,000 MHz 100,000 kHz £99,87413 MHz 10.82 dBm -19.08 dB 716.100 MHz 725000 MHz 166 D00 kHz 21612223 MHz 30.35 dBm 1750 db
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
A A
10 dem 10 dBm (’ \
0dB r[ \‘ 0 dem J
-10 d8m -10 dBm
SPURIOUS_LINE_ABS 1 /
-20 dem \ﬂ -20 dBm J
-30 dBm \ -30 dem ""
40 dam — — 40 gerf] 1
I Vi V|
-50 dem : 3 v :
— Vi, A Sy
I e s X e e o N P
A0l 50 dBm —
Start 690.0 MHz 3003 pts stop 701.0 MHz | ||[Start 714.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£690.000 MHz 598,900 MHz 100.000 kHz 698.89555 MHz -35.43 dém -22.43 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.74126 MHz 17.67 dBm -12.33 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99496 MHz -32.43 dbm -19.43 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00305 MHz -30.99 dBm -17.99 d8
599.000 MHz 701.000 MHz 100.000 kHz 699.21878 MHz 16.16 dBm ~11.84.d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -34.89 dbm -21.89 dB
T
i [ i 1 )
Date: 25.MAY.2021 10z

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 10.80 db

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGNIECHHEKABS PABS
" . . ke Line _$PURIOUS_LINE_ABS PASS
20 ghine —FPURIOUS_|INE_ABS PASS 20 diim
10 dBm ; 10 dBM—
[ \
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-10 dBm |‘ )
SPURIOUS_LINE_ABS ‘ ‘l
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[ W ,._.—n‘"ﬂ \-_k___ N P
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Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit __Rangelow | Rangeup | RBW | Fraquency | powerabs | Alimit |
650.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -37.24 dBm -24.24 dé 714.000 MHz 716.000 MHz 100.000 kHz 71544156 MHz 9.91 dém -20.09 de
698,500 MHz 599,000 MHz 30.000 kHz 698.99645 MHz -40.08 dBm -27.08 dB 716.000 MHz 716,100 MHz 30.000 kHz 716,03062 MHz -38.10 dBm -25.10 dB
£99.000 MHz 701,000 MHz 100.000 kHz 700.08991 MHz 9.93 dBm -20.07 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -35.53 dBm -22.53 dB
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 12

/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
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Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -28.45 dBm -15.45 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.78871 MHz 19.98 dBm -10.02 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99505 MHz -19.44 dBm -6.44 dB 716,000 MH= 716.100 MHz 30.000 kHz 716,00035 MHz -19.74 dBm -6.74 dB
£99.000 MHz 702,000 MHz 100.000 kHz 600,25025 MHz 19.43 dém -10.57 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -28.83 dBm -15.83 dB
T
i e N [1 e

Date: 25.MAY.2021 10:42:489

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru ﬂé}' Spectrum
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
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Start 690.0 MHz 3003 pts stop 702.0 Mtz | || Start 715.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -31.32 d&m -18.32 d8 713.000 MHz 716.000 MHz 100.000 kHz 71490758 MHz 5.14 dBém -21.96 db
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99995 MHz -27.48 dbm -14.48 dB 716,000 MHz 716,100 MHz 30,000 kHz 716,00005 MHz -27.21 dBm -14.21 dB
599.000 MHz 702.000 MHz 100.000 kHz 700.96753 MHz £.12 dém -21.87 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -29.31 dbm -16.31 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB

ectrum

ﬂé}' S um
Ref Level 30.00 dBm  Offset 10,80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
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Start 690.0 MHz 3003 pts stop 702.0 MHz | |[[Start 715.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -28.84 d&m -15.84 d8 713.000 MHz 716.000 MHz 100.000 kHz 715,74376 MHz 19.07 dBm -10.93 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99545 MHz -20.13 dbm -7.13d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00534 MHz -20.05 dBm 7.0 dB
599.000 MHz 702.000 MHz 100.000 kHz 699.21129 MHz 19.16 dBm ~10.84.d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28.91 dbm -15.91 dB
T
i [ i 1 )
Date: 25.MAY.2021 10:4
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . ' abs Line _§PURIOUS_|LINE |ABS, PABS
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -32.87 dém -19.87 d& 713.000 MHz 716.000 MHz 100.000 kHz 714.22128 MHz 7.11 dBm -22.89 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99855 MH2 -30.30 dBm -17.30 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00315 MHe 28 16 dBm “iE.16 db
599.000 MHz 702.000 MHz 100.000 kHz 701.11738 MHz 7.03 dBm -22.07 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.32 dBm -18.32 dB
Y
i J1 "
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -33.08 d&m -20.98 dé 713.000 MHz 716.000 MHz 100.000 kHz 71574675 MHz 17.01 dBm -12.09 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99735 MHz -25.24 dbm -12.24 d8 716,000 MHz 716,100 MHz 30,000 kHz 716,00015 MHz -24.30 dBm -11.30 dB
599.000 MHz 702.000 MHz 100.000 kHz 699.20230 MHz 17.84 dBm ~12.16 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -32.91 dbm -19.91 dB
T
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -37.09 dém -24.00 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.84066 MHZ 6.11 dBm -23.89 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99605 MHz -31.61 dBm -18.61 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00475 MHe 3176 dom “16.76 db
599.000 MHz 702.000 MHz 100.000 kHz 701.71379 MHz &.40 dBm -23.560 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.73 dBm -23.73 dB
Y
I J1 P
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum

ﬂé}' S um
Ref Level 30.00 dBm  Offset 10,80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
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20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine N S
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£690.000 MHz 598,900 MHz 100.000 kHz 698.89555 MHz -34.70 dém -21.70 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.67782 MHz 19.63 dBm -10.37 de
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99735 MHz -27.38 dbm -14.38 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,00425 MHz -26.65 dBm -13.85 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.32717 MHz 19.83 dBm ~10.17 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -32.70 dbm -19.70 dBb
T
i [ i 1 )
Date: 25.MAY.2021 10:5B:36 Date 2 11:03:19
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -35.98 d&m -22.98 d8 711.000 MHz 716.000 MHz 100.000 kHz 71481868 MHz 5.70 dBm -24.30 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98966 MHz -33.76 dbm -20.76 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00644 MHz -33.43 dBm -20.43 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.93656 MHz 5.82 dem ~24.12 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -34.80 dbm -21.80 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 12 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 10,80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -34.23 dBm -21.23 dé 711.000 MHz 716.000 MHz 100.000 kHz 71563786 MHz 18.70 dBm -11.30 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99965 MHz -25.67 dbm -12.67 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,01424 MHz -28.39 dBm -15.39 d8
599.000 MHz 704.000 MHz 100.000 kHz 699.33217 MHz 16.81 dBm ~11.19 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -32.57 dbm -19.57 dB
T
i [ i 1 )
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Lowest Band Edge / Full RB Highest Band Edge / Full RB
@ Spectrum

Spectru
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
T T N
ode [f ks ofdem |
|
-10 d8m i \ 1110 dBm l
SPURIOUS_LINE_ABS | 1 { \
20 dem J f20 dem h
-30 dBm } -30 dém L
-40 dem ¥ 40 dem T
|| e %-M‘—"’*-\.
50 dBm — 50 dBm -
—— e e I
0 -60 dBm
Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 711.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -37.96 d&m -24.96 d& 711.000 MHz 716.000 MHz 100.000 kHz 714.62388 MHz 5.05 dém -24.95 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99925 MHz -35.26 dbm -22.26 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,01124 MHz -35.32 dBm -22.32 dB
599.000 MHz 704.000 MHz 100.000 kHz 702.37912 MHz 5.24 dém ~24.76 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -37.49 dbm -24.49 db
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -37.77 d&m ~24.77 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.66284 MHz 18.14 dBm -11.96 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99945 MHz -30.21 dbm -17.21.d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00135 Wz -29.26 dBm -16.26 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.36214 MHz 17.52 dBm ~12.48 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -36.98 dbm -23.98 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -40.06 dBm -27.06 d& 711.000 Mz | 716,000 MMz 100,000 Kiz FwErrg 583 B -zaﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98.99306 MHz -37.35 dém -24.35 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00425 MHz 37 48 dBm o448 dB
599.000 MHz 704.000 MHz 100.000 kHz 702, 47902 MHz 4.15 dBm -25.85 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -41.47 dBm -28.47 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 12/ 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698,880666 MHz -43.07 d&m -30.67 d& 706.000 MHz 716.000 MHz 100.000 kHz 71543556 MHz 19.24 dBm -10.76 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99995 MHz -42,35 dbm -29.35 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,01164 MHz -41.76 dBm -28.76 dB
599.000 MHz 709.000 MHz 100.000 kHz 699.62438 MHz 19.31 dBm ~10.69 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -43.16 dbm -30.16 dB
T
i [ i 1 )
Date: 25.MAY.2021 11:07:28

11:13:54

Lowest Band Edge / Full RB Highest Band Edge / Full RB
S pectrum @ Spectrum

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PARS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 dhim
10 dBm 10 dBm
o b S e P 0 ger T N N
-10 d8m \I -1p dem
SPURIOUS_LINE_ABS \ 1
-20 dam 0 20 dem |

.30 dBm | l fau dBm L\

40 dBm o 40 dBm

> —— -
= ' 1 me—
-50 dBm -50 dem ~
[~
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 69888666 MHz -38.52 dém -25.52 de 706.000 MHZ 716.000 MHz 100.000 kHz 713.52747 MHz 2.86 dBm -27.14 d&
698.900 MHz 599,000 MHz 30,000 kHz 698.99106 MHz -39.51 dBm -26.591 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00075 MHz -39.12 dBm -26.12 dB
£99.000 MHz 709.000 MHz 100.000 kHz 707.36663 MHz 3.07 dBm -26.93 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -38.24 dbm -25.24 db
Y
) i )
@ 25.MAY.2021 11:05:20 25 11:11:49
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 25.MAY.2021 11:06

ectrum =il s um
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S .
f |
- \l 10 dem {‘ !
0dB [ ‘ 0 dem ’ ‘l
-10 d8m - -10 dBm +
SPURIOUS_LINE_ABS {’ \ f \
-20 dem I - -20 dBm / .L
-30 dBm K ‘\\ -30 dém T ‘l
40 dem j \,\ 40 dem Jw k
-50 dam o JLJ [ Mnlb Tl 5° cem il wMT i “‘\
ru - WA
» e I - = \ . Mlﬂ" 1 o oL L I bt I
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -43.98 dBm -30.98 d& 706.000 MHz 716.000 MHz 100.000 kHz 715,37562 MHz 19.02 dBm -10.98 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99775 MHz -40.73 dbm -27.73.d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00714 MHz -39.12 dBm -26.12 dB
599.000 MHz 709.000 MHz 100.000 kHz 699.58442 MHz 18.30 dBm ~11.70 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -43.07 dbm -30.07 dB
T
i [ i 1 )
Date: 25.MAY.2021 11:06:46 Date 2 11:13:12
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
ods Iy P 0 dea L}
\
-10 d8m | -1p dem i
SPURIOUS_LINE_ABS \| ‘
-20 dem J \ -30 dBm L
-30 dBm 4 0 dBm
N N JJ 1
-40 dBm _/.p’l' 40 dBm 4
I H'\-._f—v---—w....._._...
-50 dBm -50 dem
dém -60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -40.13 dBm -27.13 dé 706.000 MHz 716.000 MHz 100.000 kHz 710.64036 MHz 1.88 dbm -28.12 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99595 MHz -42.17 dbm -29.17 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,01354 MHz -41.52 dBm -23.52 dB
599.000 MHz 709.000 MHz 100.000 kHz 706.48751 MHz 2.16 dem =27.84.d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -40.70 dbm -27.70 dB
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S lH
10 dBm r\\ 10 dBm ( i
b db f ‘ 0 dem } |
-10 d8m ‘ -10 dBm ] I
SPURIOUS_LINE_ABS } " { 1
-20 dem }J | -20 dBm —t
|
-30 dBm J I\ -30 dem {} \
-40 dBm + \.\ -40 dBm ,l“‘ t
-50 dam ‘I ot -50 dem 7 } 1
| At
A0 i s T Ao A wﬂwwm*“ T
. e
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -47.22 dBm -34.22 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.41558 MHz 17.67 dBm -12.33 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99655 MHz -45.31 dBm -32.31 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00574 MHz -43.83 dBm -30.83 de
£99.000 MHz 700,000 MHz 100.000 kHz 600,57443 MHz 17.76 dém -12.24 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -47.30 dBm -34.30 dB
T
il A il 1 [ ]
Date: 25.MAY.2021 11:15:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

11:15:13

Date:

25.MAY. 2021

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
0 de , - o
" 1
-10 dem | -1p dem
SPURIOUS_LINE_ABS J \ \
-20 dem { L 30 dBm \
-30 dem i -0 dBm 1
-40 dam 2 40 dBm i
_,_.M,-Jﬁ- h
-50 dem -50 dem:
| 50 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -43.30 dém -30.30 d& 706.000 MHz 716.000 MHz 100.000 kHz 713.54745 MHz 0.63 dBm -29.37 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,98976 MH2 -44.62 dBm -31.62 dB 716,000 MH= 716,100 Mz 30,000 kHz 71501763 MHe aE.41 dom 3241 db
599.000 MHz 709.000 MHz 100.000 kHz 706.84715 MHz 0.99 dBm -29.01 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -45.19 dBm -32.19 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
i INE_ABS PABS 10 dde JRIOUS | INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
J— A J— —
. S PN ¥ R ot . o ) S R
K m
" P
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 622.83009 MHz -58.55 dBm -45.55 dB 30.000 MHz 690.000 MHz 100.000 kHz 634.57920 MHz -58.58 dBém -45,58 dB
725,000 MHz 1.000 GHz 100.000 kHz 960.03227 MHz -58.11 dBm -45,11 dB 725,000 MHz 1,000 GHz 100.000 kHz 943.33530 MHz -57.99 dBm -44,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48138 GHz -47.59 dBm -34.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -46.10 dBm -33.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90326 GHz -43.23 dBm -30.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -43,49 dBm -30.49 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99500 GHz -44,18 dBm -31.18 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98750 GHz -44,19 dBm -31.19 d&
_— _—
)i 2 )i w
L JL ) L L J
10:31:0 25.MAY.2021 10
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k [T
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
o,
- SIS e
-50 dBém
"
¢
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 637.22900 MHz -58.60 dBm -45.60 dB
725.000 MHz 1.000 GHz 100.000 kHz 929.08789 MHz -57.76 dem -44.76 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49038 GHz -47.56 dbm -34.56 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.89389 GHz -43,35 dBém -30.35 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98700 GHz -43.80 dBm -30.80 d&
i
I J -
Date: Z5.MAY
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 12 / 3MHz

pectrum v ||| Spectrum
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
I — A . qu W S R N
-50 derr -50 dBm
et
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 525.73744 MHz -58.49 dBm -45.49 dB 30.000 MHz 690.000 MHz 100.000 kHz 630.72949 MHz -58.50 dBém -45,50 dB
725,000 MHz 1.000 GHz 100.000 kHz 874.79776 MHz -57.87 dBm -44,87 dB 725,000 MHz 1,000 GHz 100.000 kHz 965.23132 MHz -58.06 dBm -45,06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99175 GHz -47.42 dBm -34.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.93 dBm -32.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94126 GHz -43.47 dBm -30.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -43,37 dBm -30.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00300 GHz -44,19 dBm -31.19 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98450 GHz -44,03 dBm -31.03 d&
—_— —
\ )i ] 2 ] w
D 10:43:25 10:45:28
Spectrum [l:g-!]
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
.
. R it
-50 dBém
prana
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 616.02060 MHz -58.52 dBm -45.52 dB
725.000 MHz 1.000 GHz 100.000 kHz 907.49182 MHz -58.16 dem -45.16 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -47.70 dbm -34.70 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.89476 GHz -43,05 dBém -30.05 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.97901 GHz -44.23 dBm -31.23 d&
¥
JL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 12 / 5MHz
Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
I
N . P S N—— [ e S N
-50 derr -50 dBm
L i
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 643.87849 MHz -58.64 dBm -45.64 dB 30.000 MHz 690.000 MHz 100.000 kHz 644.72843 MHz -58.73 dBém -45.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 904.69233 MHz -58,23 dBm -45,23 dB 725,000 MHz 1,000 GHz 100.000 kHz 993.12625 MHz -57.99 dBm -44,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -47.71 dBm -34.71 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.20 dBm -33.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -43.38 dBm -30.38 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90526 GHz -43.43 dBm -30.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.97901 GHz -43,98 dBm -30.98 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99650 GHz -44.20 dBm -31.20 d&
_— _—
L ] (] ) (]
Highest Channel / QPSK
Spectrum [l:g-!]
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
-
. W—— o PN NP
-50 dBém
2
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 627.12976 MHz -58.26 dBm -45.26 dB
725.000 MHz 1.000 GHz 100.000 kHz 941 38566 MHz -58.00 dem -45.00 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -47.04 dbm -34.04 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -43.27 dBm -30.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99550 GHz -44.02 dBém -31.02 d&
¥
JL J
Date 5 11:04:37
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SPORTON LAB.
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Report No. : FG151401B

LTE Band 12 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
N -20 dBm
N -30 dBm
-40 dBm
I o
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K m
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 625.87986 MHz -58.71 dBm -45.71 dB 30.000 MHz 690.000 MHz 100.000 kHz 634.12923 MHz -58.41 dBm -45.41 dB
725,000 MHz 1.000 GHz 100.000 kHz 990.92665 MHz -58,12 dBm -45,12 dB 725,000 MHz 1,000 GHz 100.000 kHz 936.83648 MHz -57.97 dBm -44,97 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53387 GHz -47.46 dBm -34.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.46 dBm -33.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -43.39 dBm -30.39 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90426 GHz -43,32 dBm -30.32 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.928400 GHz -44,12 dBm -31.12 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99250 GHz -44,06 dBm -31.06 d&
_— _—
] 2 L )i ] w
25.MAY.2021 11:10:07
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
1 W B e P esmsirnarene]
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 634.27922 MHz -58.72 dBm -45.72 dB
725.000 MHz 1.000 GHz 100.000 kHz 979.47873 MHz -58.20 dem -45.20 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.44 dbm -33.44 dB
3,000 GHz 7.000 GHz 1.000 MHz £.92338 GHz -43,51 dBm -30.51 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99400 GHz -44.00 dBm -31.00 d&
¥
I J -
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0184
40 Normal Voltage 0.0033
30 Normal Voltage 0.0076
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0177
0 Normal Voltage 0.0059

PASS
-10 Normal Voltage 0.0065
-20 Normal Voltage 0.0072
-30 Normal Voltage 0.0048
20 Maximum Voltage 0.0057
20 Normal Voltage 0.0000
20 Battery End Point 0.0045

Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A12-25 of 25
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LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.01 5.97 6.49 - PASS
TEL : 886-3-327-3456 Page Number : A38-1 of 25
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LTE Band 38/ 20MHz / QPSK

LTE Band 38/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum T

Ref Level 30.00 dém  Offset 11,70 d&

Spectrum T

Ref Level 30.00 dém  Offset 11,70 d&
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Trace 1 [ 20,52 dem 26,31 dbm 5.78 d8 2.41 0B +.20 0B .01 08 5.65 0B Trace 1 | 19.38 dem 26,15 dBm 6.7 d8 2.99 d8 4.95 d 5.97 da 5.55 0B
I e—— I e——

LTE Band 38 / 20MHz / 64QAM

LTE Band 38 / 20MHz / 256QAM
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Middle Channel / Full RB

Spectrum |5
Ref Level 30.00 cbm  Offset 11,70 db
o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
TR
o,
™ s
o -
0.0 —
BN
1E- 1\
3
1E- .
CF 2.595 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 18.41 dbm 26,37 dbm 7.95 d8 3.19 6B 5.22 0B 5.49 0B .36 08
e

N/A

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 495 | 477 | 971 | 9.67 | 14.60 | 14.09 | 18.74 | 18.82
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.92 - 9.69 - | 14.27 - 1902 | -
TEL : 886-3-327-3456 Page Number 1 A38-3 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 38

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

J

Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.78 dBm) ™M1[1] 13.00 dBm)
2.59996100 GHz 2 200 GHZ,
= nd 26.00 dB @ nd 26.00 dB
. L. e ran OB o 4.945000000 MHZ| . Al n A B 4.765000000 MHZ|
W 7 Qfactor ¥\ 524.6 0 7 7 ) factbr Y \ 544.2)
s / | o [ i
e i 4
10 df -10 o
{ i \t
204 ! 20d
! \ { 1\
' “ 7 n
Pdes b e ! s n
PN T o, I P e
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.593961 GHz 13.78 dam nd8 down 4.945 MHz ML 2.503352 GHz 13.80 dam nd8 down 4,765 MHZ
T 1 2,592522 GHz -12.29 dm nd8 26.00 dB TL L 2,592642 GHz -12.16 dm n 26,00 d8
T2 1 2,597468 GHz -12.33 dém Q factor 524.6 T2 1 2.597408 GHz -11.82 dém Q factor 544.2
L U J wa L L]

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 11,70 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.71 dBm)
2.5971980 GHz
= - ndB 26.00 dB @ n{? 26.00 dB
w0 e \-“f'sv.'-/‘-hr.’\,...\ 9.710000000 MHZ 104 R aaVil Sl W P MM 9.670000000 MHZ|
Q factor \ 266.9) Q factor ‘\ 268.6
od \ 0d /
] N t !
10 d % + 10 di % 5
/ ‘ |
20 df - - 20 df
o A/ \ :
’ \ - J A A
T - — i Ly TRvevA YA
e - . ¥
! v b o=t o
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,591244 GHz 15.20 dBm ndB_down 9.71 MHz ML 2.597198 GHz 14.71 dBm ndB_down 9,67 MHZ
TL 1 2,590125 GHz -10.76 dBm nd8 26.00 dB TL L 2.550185 GHz -10.61 dBm nd8 26.00 dB
T2 1 2,599835 GHz -11.08 d8m Q factor 266.9 T2 1 2.599855 GHz -10.83 dém Q factor 268.6
L U J wa L L]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.25 dBm) ™M1[1] 13.97 dBm)
2.5974880 GHz 2.5956290 GHZ]
= g:% 26.00 dB)| @ M 26.00 dB|
w0 rho ; N o, \,\_\ 14.595000000 MHz 0d A N A 14.086000000 V\H.z
’l . \ 178.0 / v 7 J 184.3]
od 0 d
[ |
T
10 d + -10 di -
204 ‘ 20d
a0 / 30 / \
NP D Ao L L / VA VIR T
.
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,597488 GHz 14.25 dBm nd@ down 14,595 MH2 M1 2.595629 GHz 13.37 dBm nd@ down 14.086 MHZ
T 1 2,587747 GHz -11.59 dam nd8 26.00 dB TL L 2.587957 GHz -11.35 dbm 26,00 d8
T2 1 2,602343 GHz -12.03 dém Q factor 178.0 T2 1 2.602043 GHz -11.25 dém 184.3
L U J wa L L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 38

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

J

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.86 dBm) ™M1[1] 12.07 dBm)
2.5960790 GHz 2.5963500 GHZ]
= M1 ndB 26.00 dB @ ML ndB 26.00 dB
4 £ Al By o . 18.741000000 MHZ| " al Ko Bw 18.821000000 MHz
W fm LT v ) AT “l 138.5) 0 v Ve T et S 137.9
od R 0 d !
10 d L L 10 di i
/ [ I
2 ) 20 di
204 f L 20
g \
a0 -
A A AN FEr AT oA, T "
A SIS SRy v -
o f WU L aaawy
-40 s
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.596079 GHz 12.86 dsm nd8 down 18.741 MHz ML 2.505359 GHz 12.87 dam nd8 down 18,821 MHz
T 1 2,585649 GHz -13.04 dam nd8 26.00 dB TL L 2,58545 GHz -13.06 dam n 26,00 d8
T2 1 2,604391 GHz -13.06 dém Q factor 138.5 T2 1 2.604271 GHz -11.67 d8m Q factor 137.9
L )i ] o (]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.79 dBm) ™M1[1] 80 dBm
2.59535000 GHz 170 GHz
20 20
M1 ndB 26.00 dB nde!1 26.00 dB
w0 A e oo Bw N 4.915000000 MHz| 0d A s Jatoel PN A 9.690000000 MHZ|
7 (Eerara S L Y S ekt ‘--\ 528.0 7 Y Qfactor \\ 268.1
I \ /
od 0 d
/ \\ i |
10 df . - -10 o -
I ( ] \
204 / I 20d ! i
. n /
p / A A\ " 1
_EOHT il A} a0
v T N { i Py S .
{ Y A W A ~
A IR W VL AT N W
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 250535 GHz 11.79 dam nd8 down 4.915 MHz ML 2.507537 GHz 13.80 dam nd8 down 9.60 WHZ
T 1 2,592532 GHz ~14.54 dBm nd8 26.00 dB TL L 2,500185 GHz -11.43 dbm nd8 26,00 d8
T2 1 2,597448 GHz -14.19 dBm Q factor 528.0 T2 1 2.599875 GHz -12.07 dém Q factor 268.1
L U J wa L J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.71 dBm) ™M1[1] 11.75 dBm)
2.5887360 GHz 2.5939210 GHZ]
= W] nd 26.00 dB @ [ nd 26.00 dB
1wd e B 14.266000000 MHZ| 10 d X Bwe 10.021000000 MHz
TRV | W T T \l 181.5 o AT W T P W Taatgle o, 136.4)
o d 0 di y
-10 df -10 d
20 d f‘ 20 d |
a0 30
A A
A, / - v - W
BT el vl ~/ LV, "0 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,588736 GHz 12.71 dBm nd@ down 14.266 MHz M1 2.593921 GHz 11.75 dBm nd@ down 19.021 MHZ
T 1 2,587837 GHz -13.73 dbm nd8 26.00 dB TL L 2,58548 GHz -13.98 dbm 26,00 d8
T2 1 2.602103 GHz -12.69 dém Q factor 1B1.5 T2 1 2.60451 GHz -14.66 dBm 136.4
L )i ] o (]

TEL : 886-3-327-3456

FAX . 886-3-328

-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 447 | 449 | 901 | 9.05 | 13.46  13.43 | 17.90 | 17.86
Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.48 - 8.99 - | 13.46 - 1790 | -
TEL : 886-3-327-3456 Page Number : A38-6 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 38

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(<] (=
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1+.16 dBm) ™M1[1] 12.16 dBm)
0 - 9290200 GHZ| - 2.59285200 GHz,
" Oce B 4.465534466 MHz Occ B 514486 MHz
104 ‘,A - VAN AWERTNPY, YR 2 104 . ’ Ao S
1
04 | 04
{ | !
-10 df - - 10 d -
/ Y /
20 d f \ 20 d .
/ \ / )
8 -30 dbm— n
Sl ST P A [ P A A
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,592902 GHz 14,16 dam ML 2502852 GHz 12.16 dam
TL 1 2,5927822 GHz 7.72 dBm Oce Bw 4,455534456 MHz TL L 2.5827722 GHz 7.97 dm Oce Bw 4.485514486 MHz
T2 1 2.5972478 GHz 8.02 dam T2 1 2.5072577 GHz 7.40 darm

I

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
dBm)| 14.64 dBm)|
2.5973980 GHz 2.5919630 GHZ]
= 9.010989011 MHz, @ T 050949051 MHz
P A\ T al
1wd ; . s 10 d TL g Ay,
/ | {
o d / L
1
-10 df L A R
| |
20d / !
N
v
e \.U’v\_.\,\,-,,«_‘;
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.597398 GHz 15.24 dam ML 2.501963 GHz 14,54 dam
T 1 2,5905245 GHz 8.57 dBm Oce Bw 9.010985011 MHz TL L 2,5004845 GHz 8.00 dBm Oce Bw 9.050949051 MHz
T2 1 2.5995355 GHz 9.43 dam T2 1 2.5995355 GHz 8.64 dam
L U J wa L J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.77 dBm) ™M1[1 13.47 dBm)
2.6014440 GHz 2.5907140 GHz]
20 1 20
Fl 13.456549457 MHz 13.426573427 MHz
In A A
10d } —_— pelt L‘ 104 e Eaaa A
T 1 f
od | 0 di /
] | |
-tod \‘ Z10d
20 d - ! 20 d .
f \ [
a0 — o -30 \)I
s U S “ Pt 8 A
AL - Ay AN Oefe Ly R T
G 40
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.601444 GHz 14.77 dBm ML 2.500714 GHz 13.47 dam
T 1 25862667 GHz 10.10 cBm Oce Bw 13.456543457 MHz TL L 2.5852867 GHz 7.59 dm Oce Bw 13.426573427 MHz
T2 1 2.6017433 GHz 9.38 dam T2 1 2.5017133 GHz 8.01 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 12.30 dBm) ™M1[1] 11.48 dBm)
- 2.5904450 GHz - 2.5892460 GHZ]
Occ B 17.902097902 MHz Occ B 17.862137862 MHz
di 3 ! N WS A i
0 Py o AT 10 AT LS Wt T
v f | o |
-10 df " \|‘ -10 d !I
204 ! 20d L
/ ] J \
a0 — ] 30 — -
S S frnn Ay, it P PRV SV Vi,
o oy v
-ad di -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500445 GHz 12.30 dam ML 2.589246 GHz 11.48 dam
T 1 2586049 GHz 8.32 dBm Oce Bw 17.902087502 MHz TL L 2,5860889 GHz 7.97 dm Oce Bw 17.862137862 MHz
T2 1 2.603951 GHz 5.08 dam T2 1 2.503951 GHz 8.46 dam

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 2.63 dBm)|
2. 1900 GHzZ X.
20 20
a1 Occ B 4.475524476 MHz £.991008991 MHZ
di 11 X d — - -
10 o e =t T FAL L == 0 Y "
/ | /
od 0 d
T I 7 I
-10 df - T -10d T
/ | ! \
| \
20d 20d + ]
20 / | / NN Y
- L ! WU T
. s e AW ol v |
e e [~ L
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505509 GHz 12.63 dam ML 2.505599 GHz 13.29 dam
T 1 2,5927622 GHz 6.58 dBm Oce Bw 4,475524476 MHz TL L 2.5005245 GHz 7.54 dBm Oce Bw £.991008991 MHz
T2 1 2.5972378 GHz 7.23 dam T2 1 2.5995155 GHz 7.52 dam

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L I

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
12.18 dBm) ™M1[1 11.19 dBm)
- 2.5986860 GHz - 2.5949600 GHZ]
13.456549457 MHz 17.902097902 MHz
wd = Sy A v 04
f " A T .
a T o T
f \ | |
-10 df -10 d T
/ | \
i 20d L
[ \
"\i'] ‘
. o Al P
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2598686 GHz 12.18 dam ML 2,50496 GHz 11.19 dam
T 1 25862567 GHz 7.23 dm Oce Bw 13.456543457 MHz TL L 2,586049 GHz 6.13 dBm Oce Bw 17.902097902 MHz
T2 1 2.6017133 GHz 6.54 dam T2 1 2.503951 GHz 7.04 darm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

Conducted Band Edge

LTE Band 38 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PABS
o0 thJH sPURIOUS ) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dBm ﬂ 10 dBm -
0 de \k 0 dem
-10 d8m ] )‘ -10 deém il
SPURIOUS_LINE_ABS | L 20 cém l |
30 dem senh, | P _30 dem- W
40 d8 i | ok
m T— ¥ Y V) 1T 1o Bm ¥ 78 IS PP 7Y 1§ PN T WO O Ll .
-50 dem -50 /
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz || start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 256358 GHz -34.50 dBm -5.50 dB 2,615 GHz 2.620 GHz 100.000 kHz 261967 GHz 19.57 dBm -10.43 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56484 GHz -36.23 dBm -23.23 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -16.69 dBm -6.69 dB
2565 GHz 2.569 GHz 1.000 MHz 2.56712 GHz -23.98 dém -13.98 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62123 GHz -26.43 dBm -16.43 d&
2.560 GHz 2.570 GHz 100.000 kHz 2.56994 GHz -17.27 dém -7.27 dB 5 655 GHe 3 696 GH2 1.000 M2 2.69507 GHz 3644 dBm o344 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57036 GHz 19.83 dém -10.17 dB .626 GHz 2.645 GHz 1.000 MHz 5.69818 GHz 38 .27 dim 13.27 dB
T
) ) j [ >

Lowest Band Edge / Full RB Highest Band Edge / Full RB

pectru || Spectrum
Ref Level 30.00 dBm  Offset 15.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 15.70 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dblfe—$PURIOUS LINE ABS PASS
10 dBm 10 dBm
o de dBm
-10 dBm 7 [, 10 dBm l‘l
SPURIDUS_LINE_ABS J -20 dBm: \ |
-30 dBm -30 dBm ¥
il
40 dBm I — 40 dBm—| - -
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 256356 GHz -35.15 dBm -10.15 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61840 GHz 6.99 dBm -23.01 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56466 GHz -32.64 dém -19.64 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -26.48 dBm -16.48 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56834 GHz -24.07 d&m -14.67 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -27.73 dbm -17.73 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56958 GHz -25.80 dBm -15.80 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62564 GHz 233,54 dBm 220,54 dB
2,570 GHz 2.575 GHz 100,000 kHz 2,57213 GHz £.86 dBm -23.14 dB .66 GHz 2.645 GHz 1,000 MHz 5.62741 GHz 36,65 dbm C11.65 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

(%]

Spectrum

Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
i !
10 dém J } 10 dBm ‘Ll
ode f [ 0 dem ! !
-10 dam ] l \ -10 dem f -
SPURIOUS_LINE_ABS .‘ u 20 cém y k |
-30 dam o 1 -30 dem-—4
40 dB Il Iy H h A d
u n T Al Jaid I B (8 07 PP ORI O 1 7
-50 dem .
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__PowerAbs | ALimit
2.545 GHz 2.564 GHz 1.000 MHz 2.56310 GHz -34.77 dém -6.77 d8 2,615 GHz 2.620 GHz 100.000 kHz 261965 GHz 19.57 dBm -10.43 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56488 GHz -36.87 dBm -23.87 dB 2.620 GHz 2.621 GHz 100.000 kHz 262001 GHz -17.12 dBm -7.12 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56703 GHz -23.21 dém -13.21 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62157 GHz -28.84 dBm -18.84 dB
2,569 GHz 2.570 GHz 100,000 kHz 2.56997 GHz -17.69 dém -7.69 dB 5 655 GHe 3 696 GH2 1,000 Mz 2.69527 GHz 36,13 dbm 2313 B
2.570 GHz 2.575 GHz 100.000 kHz 2.57033 GHz 19.82 dBm -10.18 dB 2.626 GHz 2.645 GHz 1,000 MHz 262693 GHz -39.13 dBm -14.13 dB
T
) j [ >

4.MAY 2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 15.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
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-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56379 GHz -37.16 dBm -12.16 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61630 GHz 5.69 dBm -24.31 dB
2.564 GHz 2.565 GHz 1.000 MHz 256421 GHz -35.07 dém -22.07 d& 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -27.57 dBm -17.57 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56886 GHz -27.11 dém -17.11 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62226 GHz -27.52 dBm -17.52 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -27.41 dBm -17.41 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62581 GHz 36.36 dbm 23.36 db
2.570 GHz 2.575 GHz 100.000 kHz 2.57230 GHz £.20 dem -23.80 d8 2,626 GHz 2.645 GHz 1.000 MHz 2.62635 GHz -38.40 dbm -13.40 dB
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